
S202 
RIGID ARM 

LAT PULLDOWN 

CUSTOMER CATALOG SEPTEMBER '95 



~~ 
::~ I I 
I I 
I I \ 
I I I 
I I I 
I I 1 
I I I 
I I I 
I I 

~ 
I I 
I I 

i t ... 
I ', 
I ', 
......... .... ....... 

....... '... ,,,. 

S202 
RIGID ARM LAT PULLDOWN 

Frame Assembly 

6 

............ ..._ ... 

---~-----~--

Customer Catalog 

11 

13 

Page 2 



S202 
RIGID ARM LAT PULLDOWN 

Upholstery & Grip Assembly 

Customer Catalog Page 3 



S202 
RIGID ARM LAT PULLDOWN 

Cable 

o----~;~,......-~( cg 

l~---102 3/4--~-1 
Customer Catalog Page4 

https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


S202 
RIGID ARM LAT PULLDOWN 

Cable Diagrams 

Step I - Attach Clevis to the Main Upright Step 3 
then thread the cable around the pulley 
on the side of the Arm Assembly. 

Step 2 Step4 

Customer Catalog Page 5 

https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


S202 
RIGID ARM LAT PULLDOWN 

Shields 

Customer Catalog 

20 

Page 6 



CATALOG 5202 
PARTS LIST 

Key 
No. Qty. Part Number Description 

1 1 61-S202012 BENCH ASSEMBLY 

2 1 61-S20207 BASE FRAME 

3 1 61-S202022 MAIN UPRIGHT 

4 1 61-S20209 UPRIGHT SUPPORT 

5 1 61-S20204 WEIGHTBASE 

6 1 61-S20203 WEIGHT TOP 

7 1 61-S20210 CROSSMEMBER ASSEMBLY 

8 1 61-S20205 ARM ASSEMBLY 

9 1 61-S20206 TIDGH PAD MOUNT 

10 1 14-BSH-GRD-34 GUIDE ROD SNAP BUSHING 

11 2 26-STD-SG106 3/4" Dia. x 71 3/4" GUIDE ROD 

12 1 26-STD-SWTOP-1 8 1/2 Lb. TOP WEIGHT PLATE w/STEM 

13 20 26-STD-SWlOl 12 112 Lb. WEIGHT PLATE 

14 2 19-WSB-123 1/2" RUBBER DONUT 

15 2 14-BRG-RADlPILP PILLOW BLOCK BEARINGS 

16 4 19-GRP-78514T TAPERED GRIP 

17 1 26-STD-SM128 1/2" PULL PIN (SHORT) 

19 1 18-PUL-412 4 1/2" PULLEY 

20 2 26-STD-SSH119 71 3/4" SHIELDS 

21 1 26-STD-SU815 8" x 15" SEAT PAD 

22 2 26-STD-SU606 6'' x 6" TIDGH PAD 

24 1 61-S20212 CROSSMEMBER, BASE FRAME 

25 1 610S20211 CROSSMEMBER, WEIGHT CAGE 

26 1 61-S20213 FOOTREST ASSEMBLY 

27 2 26-STD-PLAS128 8 1/2" Lg. KNURLED PLASTIC 

28 2 26-STD-PLAS112 EASY GLIDE ADJUSTER SLEEVES 

29 1 16-CAP-GRDl l"ROD CAP 

30 2 16-CAP-12 1" ~ 2" END CAP 

31 3 16-CAP-22 2" x 2" END CAP 

32 1 16-CAP-112112 1 1/2" x 1 1/2" END CAP 

33 2 26-STD-PLAS114 1/2" FLANGED PULLEY SPACER 

Customer Catalog Page 7 



CATALOG 
H.AllDW.AllE 

5202 

Key 
Qty. Part Number Description No. 

c 4 11-HEX-383 3/8 x 3 HEX BOLT 

D 19 11-HEX-38234 3/8 x 2 3/4 HEX BOLT 

E 2 ll-HEX-382 3/8 x 2 HEX BOLT 

F 4 11-HEX-38134 3/8 x 1 3/4 HEX BOLT 

G 4 11-HEX-381 3/8 x 1 HEX BOLT 

H 29 12-LOK-38 3/8 CENTER LOCK HEX NUT 

I 64 13-FLT-38 3/8 USS FLAT WASHER 

J 2 11-NYL38(16)-1 3/8 x NYLOC HEX BOLT 

K 4 11-HEX-516114 5/16 x 1 114 HEX BOLT 

L 6 13-FLT-516 5/16 USS FLAT WASHER 

M 1 14-0IL-3812 3/8" I.D. x 1/2" O.D. OILITE SLEEVE 

N 2 ll-HEX-5163 5/16" x 3" HEX BOLT 

Customer Catalog Page 8 


